SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325I

EUT Mode

802.11be EHT20 MRU 52T+26T70

Plot on Channel 5955 MHz

Plot on Channel 6435 MHz

Reflovel 2000d8m  Offsct 220548 Mode FFT s6L Reflovel 2000d8m  Offsct 219008 Mode FFT s6L
Count 100/100
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|CF 5.955 GHz. 1001 pts. 8.51 MHz/ Span 85.12 MHz | |CF 6.435 GHz 1001 pts 8.54 MHz/ Span 85.44 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 5.96 GHz Peak Power 950 diim RBW 300,000 kHz Sub Block A Center 643 GHz Pesk Pawer -11.11 diim REW 300,000 kHz
42560 Mz 31920 M 300,000 kiz iz 3 59, I 42720 Mhz 32040 Mz 300.000 bz . 18,
31520 Mz -21.280 MHz 300,000 kHz 592312 GHz -69.28 dBm -59.78 dB -1978dB -32.040 Mz -21.360 MHz 300,000 kHz 6.40300 GHz 69.33 dBm -58.21 dB -1821d8
-21.280 Mz 11640 MHz 300.000 kHz 5.94332 GHz -58.87 dBm -49.37 dB -29.37dB -21.360 Mz -11.680 MHz 300.000 khz 6.41368 GHz -68.42 dBm 573148 -29.31 di
11640 MHz 10640 MHz 300,000 kHz 5.94341 GHz 5812 dBm 4862 28,62 dl -11.680 Mz 10680 MHz 300.000 khz 642337 GHz -59.88 dBm 77 2877dB
10,640 Mz 11640 Mz 300.000 kftz 595659 GHz 59,83 dBm 5033 dB 303348 10.680 Witz 11680 MHz 300,000 kHz 6.44663 GHz 6148 dBm 5037 dB 303748
11640 Mtz 21.280 MHz 300,000 kHz 597061 GHz -61.56 dBm 52.07 dB 28.78dB 11680 Mz 21.360 MHz 300,000 khz 645163 GHz 63.90 dBm 52.79 dB -28.65 dB
21.280 Mz 31.920 MHz 300.000 kHz 598688 GHz 6889 dim 5335 dB -1939dB 21.360 MHiz 32040 MHz 300,000 kHz 646700 GHz -68.00 dBm 57.89dB A7.89dB
31920 MHz 42560 M 300,000 kitz 5.98764 GHz -68.65 dBm -59.15 dB 19.15dB 32,040 Mz 42720 Mz 300,000 khz 6.46785 GHz -68.92 dBm -57.81dB 17.81dB
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Plot on Channel 6535 MHz Plot on Channel 6895 MHz
Reflovel 2000d8m  Offsct 2207d8  Mode FFT Reflovel 2000d8m  Offsct 218808 Mode FFT sl
Caunt 100/100
Uimit Ches) oSS Uimit Ches) oSS
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EM_LIMIT 002 | / | EM LIMIT 002_REL f \
|CF 6.535 GHz 1001 pts 8.45 MHz/ Span 84.48 MHz | |CF 6.895 GHz 1001 pts 8.45 MHz/ Span 83.48 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.54 GHz Pesk Power 9,12 dim RBW 300,000 kHz Sub Block A Center 6.89 GHz Pesk Power 4,58 dBm REW 300,000 kHa
42240 Mz 31,680 MHz 300.000 bz iz 82 dBm . 42240 Mz 31680 MHa 300.000 bz iz .
31,680 Mz -21.120 Mz 300,000 kHz 6.50336 GHz -66.37 dBm -57.25dB 11548 31,680 Mz 21120 MHz 300,000 kHz 6.86336 GHz -66.38 dBm -56.80 dB
-21.120 MHz -11.560 MHz 300.000 khz 651392 GHz 6357 dBm -54.44 df -26.44.dl -21.120 MHz -11.560 MHz 300.000 khz 6.87392 GHz 63,89 dBm 5431 d8
11560 Mz -10.560 MHz 300.000 khz 652349 GHz 5570 dBm -46.57 dB 26,57 dB 11560 Mz -10.560 MHz 300.000 khz 6.88349 GHz 5650 dBm 4692 dB
10560 Mz 11560 Mz 300.000 Ktz 654651 GHz 57.26 dBm -48.14 dB 28.14dB 10.560 Witz 11560 MHz 300,000 kitz 6.90651 GHz 57.74dBm 48.16d8
11.560 Mtz 21.120 MHz 300,000 khz 6.55252 GHz -60.04 dBm -50.92 dB 259248 11.560 Mz 21.120 MHz 300,000 khz 6.91261 GHz 6042 dBm 50.83 dB
21120 Mz 31,680 MHz 300,000 khiz 6.56664 GHz 6537 ddm 56.20dB 1624dB 21120 Mz 31,680 MHz 300,000 kHz 6.92664 GHz 65.52 dBm 55.94 di
31,680 MHz 42240 Mz 300,000 kHz 6.56672 GHz -6533 dBm -56.21 dB -16.21 dB 31,680 Mikz 42240 Mz 300,000 khz 6.92698 GHz -65.39 dBm -55.81di
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325I

EUT Mode

802.11be EHT20 MRU 52T+26T71

Plot on Channel 6195 MHz

Plot on Channel 6475 MHz

Reflovel 2000d8m  Offsct 221548 Mode FFT s6L Reflovel 2000d8m  Offsct 220208 Mode FFT s6L
Count 100/100
1 Spectrum Emission Mas} 1 Spectrum Emission Mask
Uimit Ches) PASS Uimit Ches) oSS
10 P<200 10. <200
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EMLIMIT a 404 \
|CF 6.195 GHz 1001 pts. 8.51 MHz/ Span 85.12 MHz | |CF 6.475 GHz 1001 pts 8.45 MHz/ Span 84.48 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.20GHz Peak Power 947 diim RBW 300,000 kHz Sub Block A Center 6.47 GHz Pesk Pawer -11.26 diim REW 300,000 kHz
42560 Mz 31920 M 300,000 kiz iz I -59. : 42240 Mz 31680 MHa 300.000 bz iz . £ A
31520 Mz -21.280 MHz 300,000 kHz 6.16312GHz -69.56 dBm -60.10 dB -20.10dB 31,680 Mz 120 Mz 300,000 kHz 6.44362 GHz -68.86 dBm -57.60 dB 17.89dB
-21.280 Mz 11640 MHz 300.000 kHz 6.18332 GHz -60.76 dBm -51.29dB 31.29dB -21.120 MHz -11.560 MHz 300.000 khz 6.45392 GHz 68.72 dBm 5746 d -29.46d8
11640 MHz 10640 MHz 300000 kHz 6.18341 GHz 5991 dBm -50.44 dB 30,44 di 11560 Mz -10.560 MHz 300.000 khz 6.46349 GHz 61.02dBm 497748 -28.77d8
10,640 Mz 11640 Mz 300.000 kftz 620659 GHz 61.17 dBm 51.71dB 31.71d8 10.560 Witz 11560 MHz 300,000 kitz 6.48651 GHz 5221 dBm 50.95 di 309548
11640 Mtz 21.280 MHz 300,000 kHz 621624 GHz -68.45 dBm -59.02 dB 31.02d8 11.560 Mz 21.120 MHz 300,000 khz 6.49508 GHz -68.73 dBm 57.47 dB 2947 dB
21.280 Mz 31.920 MHz 300.000 kHz 622688 GHz 69.00 dBm -59.53 dB 1953 dB 21120 Mz 31,680 MHz 300,000 kHz 6.50630 GHz 6859 dBm 5734dB A172dB
31920 MHz 42560 M 300,000 kitz 623284 GHz -68.44 dBm -58.97 dB -1897dB 31,680 Mikz 42240 Mz 300,000 khz 6.50731 GHz -69.57 dBm -5831d8 183148
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Plot on Channel 6695 MHz Plot on Channel 6995 MHz
Reflovel 2000d8m  Offsct 223248 Mode FFT Reflovel 2000d8m  Offsct 2197d8  Mode T sl
Caunt 100/100
Uimit Ches) oSS Uimit Ches) oSS
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|CF 6.695 GHz. 1001 pts 8.48 MHz/ Span B4.B MHz | |CF 6.995 GHz 1001 pts 8.61 MHz/ Span 86.08 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.70GHz Pek Power -8.96 diim RBW 300,000 kHz Sub Block A Center 7.00 GHz Pesk Power 833 dBm REW 300,000 kHa
42400 Mz 31500 M 300.000 bz iz 2] dBm - 18, 43040 Mz 32280 M 300.000 bz iz 15 dBm E ;
31,800 Mz -21.200 MHz 300,000 kHz 6.66324 GHz 67.17 dBm -58.21 dB -1821d8 -32.280 Mz 21.520 MHz 300,000 kHz 6.96276 GHz -66.35 dBm -58.03 B -18.03 dB
-21.200 Mz -11.600 MHz 300.000 khz 6.67384 GHz 6313 dBm 5417 dB -26.17 dl -21.520 MHz -11.760 MHz 300.000 khz 6.97352 GHz 64,50 dBm -56.17 dB 281748
~11.600 Mz ~10.600 MHz 300.000 khz 6.68345 GHz 5780 dBm -43.84 dB B8 -11.760 Mz -10.760 MHz 300.000 khz 6.98329 GHz 58.25 dBm 4982 d8 299248
10,600 Mtz 11600 Mz 300.000 Ktz 6.70655 GHz 5833 dBm -43.37 dB -29.37dB 10.760 Witz 11.760 Mz 300,000 kitz 7.00671 GHz 58,63 dBm 50.30 dB -30.30 dB
11.600 Mtz 21.200 MHz 300,000 khz 671395 GHz 6262 dBm -53.66 dB. 2152dB 11760 Mz 21520 MHz 300,000 khz 7.01648 GHz 64.70 dBm 56.38 dB -2838dB
21.200 Mz 31,800 MHz 300,000 khiz 6.72676 GHz 6656 dBm -57.60 dB 1750 dB 21520 Mz 31280 MHz 300,000 kHz 7.02724 GHz -66.26 dBm 57.04dB 1794 d8
31800 MHz 42400 Mz 300,000 kHz 6.72684 GHz -66.40 dBm -51.43 dB 17.43dB 32,080 MHz 43,040 Mz 300,000 khz 7.03275 GHz -66.30 dBm -57.57d -17.97d8
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swamranas. FCC RADIO TEST REPORT Report No. : FR3N2325I

EUT Mode 802.11be EHT20 MRU 52T+26T72

Plot on Channel 6415 MHz Plot on Channel 6515 MHz

Reflovel 2000d8m  Offsct 219908 Mode T s6L Reflovel 2000d8m  Offsct 221848 Mode T s6L
Count 100/100
Uimit Ches) PASS Uimit Ches) oSS
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EM_LINIT 00, / )\ e / Y
|CF 6.415 GHz. 1001 pts. 8.51 MHz/ Span 85.12 MHz | |(F 6.515 GHz 1001 pts 8.45 MHz/ Span 84.48 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.42GHz Peak Power 949 diim RBW 300,000 kHz Sub Block A Center 651GHz Pesk Power -11.35 diim REW 300,000 kHz
None|
42560 Mz 31920 M 300,000 kiz iz 44 dBm - 18, 42240 Mz 31680 MHa 300.000 bz iz 87 dBm 5.
31520 Mz -21.280 MHz 300,000 kHz 638312 GHz -69.17 dBm -59.68dB. -1968dB 31,680 Mz -21.120 Mz 300,000 kHz 6.48336 GHz 69.32 dBm -57.98 dB
-21.280 Mz -11.640 MHz 300.000 kHz 639897 GHz -63.02 dBm -53.53dB -29.83dB -21.120 MHz -11.560 MHz 300.000 khz 6.49392 GHz 68,58 dBm 5723 d8
11640 MHz 10640 MHz 300,000 kHz 6.40341 GHz -60.07 dBm -50.58 dB 3058dB 11560 Mz -10.560 MHz 300.000 khz 650349 GHz 61,80 dBm -50.46 d
10,640 Mz 11640 Mz 300.000 kftz 6.42659 GHz 58,13 dBm -48.64 dB 2864 dB 10.560 Witz 11560 MHz 300,000 kHz 6.52651 GHz 58,14 dBm 4780 dB
11640 Mtz 21.280 MHz 300,000 kHz 6.42668 GHz -58.95 dBm -49.46 dB 29.45dB 11.560 Mz 21.120 MHz 300,000 khz 6.52660 GHz 60.01 dBm -48.66 dB
21.280 Mz 31.920 MHz 300.000 kHz 644688 GHz 68.96 dBm -59.47dB -1947dB 21120 Mz 31,680 MHz 300,000 kHz 654664 GHz 7051 dBm -59.16 d8
31920 MHz 42560 M 300,000 kitz 6.44596 GHz -69.09 dBm -59.60 dB 19.60dB 31,680 Mikz 42240 Mz 300,000 khz 6.55652 GHz -70.47 dBm -59.13 d
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Reflovel 2000d8m  Offsct 221948 Mode FFT s6L Reflovel 2000d8m  Offsct 220308 Mode FFT sl
Caunt 100/100
Uimit Ches) oSS Uimit Ches) oSS
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EM_LIMIT 002_REL 0 A ) EM_LIMIT_002_REL 0 J |
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|CF 6,855 GHz 1001 pts 8.48 MHz/ Span B4.B MHz | |CF 6.875 GHz 1001 pts 8.48 MHz/ Span 84.8 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.86 GHz Pesk Power 4,71 diim RBW 300,000 kHz Sub Block A Center 6.88GHz Pesk Power 4.2 dBm REW 300,000 kHa
None| None
42400 Mz 31500 M 300.000 bz iz .94 dBm -57. 7. 42400 Mz 31500 M 300.000 bz iz 13 dBm 57 7.
31,800 Mz -21.200 MHz 300,000 kHz 6.82324 GHz -67.26 dBm 1755d8 31,800 Mz -21.200 MHz 300,000 kHz 6.84324 GHz 67.26 dBm 5744 d8 1744 d8
-21.200 Mz -11.600 MHz 300.000 khz 6.83767 GHz -61.07 dBm 26,57 dB -21.200 Mz -11.600 MHz 300.000 khz 6.85818 GHz -60.89 dBm -51.07d8 2672 d8
~11.600 Mz ~10.600 MHz 300.000 khz 6.84345 GHz 5797 dBm -28.26dB ~11.600 Mz ~10.600 MHz 300.000 khz 6.86345 GHz 58.29 dBm 434848 2848 dB
10,600 Mtz 11600 Mz 300.000 Ktz 6.86655 GHz 57.20 dBm 27.49dB 10.600 Witz 11,600 MHz 300,000 kHz 688655 GHz 57,44 dBm 4762 d8 27628
11.600 Mtz 21.200 MHz 300,000 khz 6.87616 GHz -64.24 dBm 2653 dB 11600 Mz 21.200 MHz 300,000 khz 6.89516 GHz 64,49 dBm -54.68 dB -26.68 dB
21.200 Mz 31,800 MHz 300,000 khiz 6.88576 GHz 66.16 dBm 1645dB 21.200 MHiz 31,800 MHz 300,000 kHz 6.90676 GHz 66.21 dBm -56.40 dB -16.40dB
31.800 Mz 42,400 MHz 300,000 kHz 6.88693 GHz -66.27 dBm -56.55 dB -16.55 dB 31.800 Mtz 42400 MHz 300,000 kHz 6.90735 GHz -66.35 dBm -56.54 dB -1654 dB
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2325I

Plot on Channel 7095 MHz

RefLevel 20,00dBm  Offset 22,37 dB Mode FFT s6L

Count 100/100
it Ches! #pss
10apf20
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T T
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EM_LIMIT_002_REL O
F7.095 G 007 pts 8.35 MHe/ Spon 83,52 MHz
2 Result Summary
Sub Block A Center 7.08 GHz Peak Power -8.40 dBm REW 300.000 kHz
None
41,760 MHz 31320 W 300.000 kHz L .15 dBm
31320 MKz 20880 MHz 300,000 kHz 7.06372 GHz -66.26 dBm -51.86 dB.
-20.880 MHz 11.440 MHz 300.000 kHz 1.07475 GHz -63.17 dBm -54.77dB
-11.440 Mz 10,440 MHz 300.000 kHz 708361 GHz -56.53 dBm 4813 dB
10.440 MKz 11440 MHz 300,000 kHz 1.10639 GHz -54.34 dBm -45.94 dB
11.440 MHz 20880 MHz 300,000 kHz 111584 GHz -61.77 dBm -53.37 dB
20,880 Mtz 31320 MHz 300,000 kHz 712628 GHz -65.83 dBm 5743dB
31.320 MHz 41.760 MHz 300.000 kHz 112636 GHz -65.98 dBm -51.58 dB.
* [unsinsini)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR3N2325I

EUT Mode : 802.11be EHT40 Full RU

Plot on Channel 5965 MHz Plot on Channel 6205 MHz

Ref Level 20,00 dBm  Offset 22.24 0B Mode FFT s6L Ref Level 20,00 dBm  Offset 2209 0B Mode FFT s6L
Count 100/100 Count 100/100
it Ches! Fhss it Ches! #pss
104BEE2% 104BEE2%
0. 0.
i 1 ! |
1 T
! | |
‘ I‘ £ OMIT_002_REL J I
EM_LIMIT 00 ] | s e /
) di _ — e —_—
(CF 5.965 G 1001 pts 6,58 MiHz/ ipon 16576 MHz | |CF6.205 GRe 007 pts 16.58 MAy/ pon 16576 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 5.96 GHz Peak Power -7.08 dBm REW 1.000 MHz Sub Block A Center 6.21 GHz Peak Power -3.88 dBm REW 1.000 MHz
82,580 MKz 61160 M 1,000 MKz iz .62 dBm - BES 82,580 MKz 61160 M 1,000 MHz iz -50.58 dBm 15,
-62.160 MHz 41,840 MHz 1,000 Mz 5.90292 GHz -61.04 dBm -53.95dB -13.95dB -62.160 MHz 41,840 MHz 1,000 MHz 6.14292 GHz -58.70 dBm -55.82 dB -15.82dB
41440 MHz 21.720 MHz 1,000 MHz 5.92364 GHz -57.55 dBm -50.47 dB -247d8 41440 MHz 21.720 MHz 1,000 MHz 6.16364 GHz -55.56 dBm -51.68 dB -23.68dB
-21.720 MiHz -20.720 MHz 1,000 MHz 5.54336 GHz -50.24 dBm -43.16dB -2376dB -21.720 MiHz -20.720 MHz 1,000 MHz 6.18336 GHz -47.15dBm -43.27dB -2327dB
20,720 Mz 21.720 MHz 1,000 MHz 5.986 64 GHz -50.70 dBm -43.62dB -2362dB 20720 MHz 21.720 MHz 1,000 MHz 6.22664 GHz -48.03 dBm -84.15d8 -24.15dB
21.720 MHz. 41440 MHz 1,000 MHz 6.006 36 GHz -57.95 dBm -50.86 dB .86 di 21.720 MHz. 41440 MHz 1,000 MHz 6.24636 GHz -56.44 dBm 52.56 dB -24.56 dB
41440 Wiz 62160 MHz 1000 Mz 6.02708 GHz B4 dBm -53.76 dB 1376 dB 41440 Wiz 62160 MHz 1000 MHz 6.26708 GHz 59.04 dBm 5517 dB A517dB
62.160 MH:z 82880 MHz 1.000 Mtz 6.027 24 GHz -60.92 dBm 53.84 dB 13.84 dB 62.160 MH:z 82880 MHz 1,000 MHz 6.26724 GHz -59.08 dBm -55.21 dB -15.21d8
fery p TR oy
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Ref Level 20,00 dBm  Offset 21,93 0B Mode FFT s6L Ref Level 20,00 dBm  Offset 21.91 dB Mode FFT st
Count 100/100 Count 100/100
it Ches! #pss it Ches! #pss
104BEE2% 104BEE2%
0. — 0.
I 7
lf | ‘F
| | |
| | | I
o M 002 - e } 1
| BMFT £ ] \ EM_LIMIT 002 REL 0 / \
(CF 6.405 Gz 007 pts 645 MHz/ pon 164 48 MHz | |CF 6,435 GRe 007 pts 16.45 My Span 164,48 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.41GHz Peak Power -3.17dBm REW 1.000 MHz Sub Block A Center 6.45 GHz Peak Power 6.65 dBm REW 1.000 MHz
82,040 Mk 615630 M 1,000 MHz iz -58. - 15, 82,040 Mk 615630 M 1,000 MHz iz .06 dBm E
61,680 MHz -41.120 MHz 1,000 MHz 6.34340 GHz 5834 dBm -55.17dB 1517dB 61,680 MHz -41.120 MHz 1,000 MHz 6.38340 GHz -60.20 dBm -53.54dB
41120 MHz 21.560 MHz 1.000 MHz 6.36396 GHz -54.25 dBm -51.08 dB -23.08dB 41.120 MHz 21560 MHz 1.000 MHz 6.40396 GHz -56.97 dBm -50.32 dB
-21.560 MHz 20,560 MHz 1,000 MHz 6.38352 GHz 45561 dBm -4254.dB -24d8 -21.560 MHz 20,560 MHz 1,000 MHz 6.42352 GHz -45.21dBm -42.55dB
20560 MHz 21560 MHz 1,000 MHz 6.42648 GHz -46.08 dBm -42.91dB -2291d8 20560 MHz 21.560 MHz 1,000 MHz 6.46648 GHz -50.01 dBm -43.36 dB
21,560 Mz 41.120 MHz 1,000 Mz 6.42664 GHz -46.79 d -43.62 dB .62 di 21.560 Mz 41.120 MHz 1,000 Mz 6.48604 GHz -57.60 dBm 50.95 dB
41120 Mtz 61,680 MHz 1,000 Mz 646660 GHz 5845 dBm 55.29 dB 15.29dB 41120 Mtz 61,680 MHz 1,000 Mz 6.50660 GHz -60.15dBm 5349 dB
61.680 MHz 82.240 MHz 1,000 MHz 6.46676 GHz -58.51 dBm -55.34 dB 15.34 dB 61.680 MHz 82.240 MHz 1,000 MHz 6.50676 GHz -60.59 dBm -53.94 dB
pey ety
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2325I

Plot on Channel 6485 MHz

Plot on Channel 6525 MHz

O
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Ref Level 20,00 dBm  Offset 22,11 dB Mode FFT s6L Ref Level 20,00 dBm  Offset 2209 0B Mode FFT st
Count 100/100 Count 100/100
it Ches! #pss it Ches! #pss
104B520 104BEE2%
0. 0.
[ | { \I
| : J !
| | | |
EM_LIMIT_00: | | EM_LIMIT
(CF 6.485 Gz 007 pts 6,58 MHz/ pon 16576 MHz | |CF6.525 GRe 007 pts 1651 My Span 165.12 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.45 GHz Peak Power -6.66 dBm REW 1.000 MHz Sub Block A Center 6.53 GHz Peak Power 6.78 dBm REW 1.000 MHz
82,580 MKz 61160 M 1,000 MHz .05 dBm . 82,560 Mz 61920 Mz 1,000 MHz iz . - .
-62.160 MHz 41,840 MHz 1,000 MHz 6.42292 GHz -60.15 dBm -53.50 dB -13.50dB 61,920 MHz -41.280 MHz 1,000 MHz 6.46316 GHz .26 di -53.49.d8 -1349d8
41440 MHz 21.720 MHz 1,000 MHz 6.44364 GHz -57.00 dBm -50.34 di -22.34dl 41280 MHz 21,640 MHz 1,000 MHz 6.48380 GHz -57.43 dBm -50.66 dB -22.66 dB
-21.720 MiHz -20.720 MHz 1,000 MHz 6.46336 GHz -50.04 dBm -4339dB -2339d8 21,640 Mz 20,640 MHz 1,000 MHz 6.50344 GHz -45.50dBm -43.12dB -B313d8
20.720 MKz 21720 MHz 1,000 MHz 50664 GHz -50.65 dBm -43.99 dB -23.99d8 20,640 MHz 21640 MHz 1,000 MHz 6.54656 GHz -50.51 dBm -43.73 dB -23.73 dB
21.720 MHz. 41440 MHz 1,000 MHz 6.52636 GHz -57.79 dBm 51.14 dB -23.14dB 21,640 MHz 41.280 MHz 1,000 MHz 6.56620 GHz -51.99 dBm 51.21 dB -23.21 dB
41,450 Mtz 62160 MHz 1,000 Mz 6.54708 GHz 6048 dBm 53.83dB 1383 dB 41,780 MHz 61920 MHz 1,000 Mz 658684 GHz -60.68 dBm 5390 d8 -1390d8
62.160 MH:z 82880 MHz 1,000 MHz 6.54724 GHz -60.50 dBm 53.84 dB 13.84 dB 61.920 MHz 82560 MHz 1,000 MHz 6.58717 GHz -60.62 dBm -53.85 dB 13.85 dB
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Ref Level 20,00 dBm  Offset 22.35 B Mode FFT s6L RefLevel 20,00 dBm  Offset 22,44 4B Mode FFT st
Count 100/100 Count 100/100
it Ches! #pss it Ches! #pss
104B520 104BEE2%
0. — 0.
T f T
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(CF 6.565 Gz 007 pts 6,51 MHz/ pon 165.12 MHz | |CF 6,635 GRe 007 pts 16.58 MAy/ Span 165.76 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.57 GHz Peak Power -3.13 dBm REW 1.000 MHz Sub Block A Center 6.68 GHz Peak Power -3.22 dBm REW 1.000 MHz
82,560 Mz 61920 Mz 1,000 MHz iz . E . 82,580 MKz 61160 M 1,000 MHz iz -58.39 dBm - .
61,920 MHz -41.280 MHz 1,000 MHz 6.50316 GHz -58.46 dBm -55.33 dB -15.33dB -62.160 MHz 41,840 MHz 1,000 MHz 6.62292 GHz -58.45 dBm -55.23 dB -15.23 dB
41.280 Mz 21640 MHz 1.000 MHz 6.52380 GHz -54.95 dBm -51.83 dB 2383 dl 41440 Mz 21.720 MHz 1.000 MHz 6.64629 GHz -53.10 dBm -49.87 dB -22.96d8
21,640 Mz 20,640 MHz 1,000 MHz 6.54344 GHz -47.05 dBm -43.92dB -2392d8 -21.720 MiHz -20.720 MHz 1,000 MHz 6.66336 GHz 69dBm -43.46dB -BA6dB
20,640 Mz 21,640 MHz 1,000 MHz 6.58656 GHz -46.91 dBm -43.79dB -23.79dB 20720 MHz 21.720 MHz 1,000 MHz 6.70664 GHz -46.56 dBm -43.34d8 -23.34 d8
21,640 MHz 41.280 MHz 1,000 MHz 6.60620 GHz -55.11 dBm 51.98 dB -23.98 dB 21.720 MHz. 41440 MHz 1,000 MHz 6.72636 GHz -54.41 dBm 51.19 dB -23.19 dB
41,780 MHz 61920 MHz 1,000 Mz 6.62684 GHz 5867 dBm 55.54 dB -1554dB 41,450 Mtz 62160 MHz 1,000 Mz 6.74708 GHz 58.94 dBm 55.72d8 -1572d8
61.920 MHz 82560 MHz 1,000 MHz 6.62700 GHz -58.62 dBm -55.49 dB -15.49d8 62.160 MH:z 82880 MHz 1,000 MHz 6.74724 GHz -58.94 dBm -55.71 dB 15.711 dB
ey D ety 55 g
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swamranas. FCC RADIO TEST REPORT Report No. : FR3N2325I

Plot on Channel 6845 MHz Plot on Channel 6885 MHz

Ref Level 2000 dBm  Offset 22.20dB Mode FFT SGL Ref Level 2000 dBm  Offset 21.93 dB Mode FFT SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Avg [l Spectrum Emission Mask 1Rm Avg
Limit Che #hss Limit Che #hss
104pE20 10apf20
o o

EM_UMIT_002_REL O i | EM_LIMIT

F6.845 G 007 pts 167 e/ pon 167.04 MHz | |CF 6,835 GRe 007 pts 16.64 My Span 166.0 WH:

2 Result Summary 2 Result Summary

Sub Block A Center 6.84 GHz Peak Power -6.43 dBm REW 1.000 MHz Sub Block A Center 6.88 GHz Peak Power 6.85 dBm REW 1.000 MHz
83,520 MKz 61640 Mz 1,000 MHz iz .57 dBm E 14, -83.200 MKz 62,400 MHz 1,000 MHz iz .87 dBm - 14
62,640 MHz -41.760 MHz 1,000 MHz 6.78244 GHz -60.66 dBm -54.23 dB 1423 dB 62,100 MHz -41.600 MHz 1,000 MHz 6.82268 GHz 1.07 dBm -54.22 dB -14.22d8
41760 MHz 21,880 MHz 1,000 MHz 6.80332 GHz -57.54 dBm -51.11dB -23.11d8 41600 MHz 21,800 MHz 1,000 MHz 6.84348 GHz -58.22 dBm -51.37 dB -23.37d8
-21.880 MHz 20880 MHz 1,000 MHz 6.8322GHz -50.03 dBm -3, -21.800 MHz 20800 MHz 1,000 MHz 6.86328 GHz 5091 dBm dg -24.06 d8
20,880 MKz 21880 MHz 1,000 MHz 86678 GHz -50.59 dBm -44.16 dB -24.16 dB 20,800 MKz 21.800 MHz 1,000 MHz 90672 GHz -51.59 dBm -34.74 dB -24.74 dB
21.880 MHz 41.760 MHz 1,000 MHz 6.88668 GHz -57.82 dBm -51.39 dB -2339dB 21,800 MHz. 41.600 MHz 1,000 MHz 6.92652 GHz -58.34 dBm -51.49 dB -23.49 dB
21,760 Mz 62640 MHz 1000 MHz 6.90756 GHz 5979 dBm -5336dB 133648 41,600 Mz 62400 MHz 1000 MHz 6.94732 GHz £0.18 dBm -5333d8 -1333d8
62,640 MHz 83520 MHz 1,000 MHz 6.90772 GHz -59.79 dBm -53.36 dB -13.36 dB 62,400 MH:z £3.200 MHz 1,000 MHz 6.94748 GHz -60.17 dBm -53.32d8 -13.32d8

03:49:28 BM 01/26/2024 03:53:07 B 01/26/202¢

Plot on Channel 6925 MHz Plot on Channel 7005 MHz

012
Reay &
- [Immm a0

Ref Level 2000 dBm  Offset 22.11 dB Mode FFT SGL Ref Level 2000 dBm  Offset 22.07 dB Mode FFT SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Avg [l Spectrum Emission Mask Ren Avg
Limit Che #hss Limit Che #hss
104pE20 10apf20
o o =
—— — —

M HMIT_002_RELD. — _—
F6.925 GHr 007 pts 6,58 MHz/ pon 16576 MHz | |CF7.005 G 007 pts 16.58 MAy/ Span 165.76 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.92 GHz Peak Power -5.63 dBm REW 1.000 MHz Sub Block A Center 7.00 GHz Peak Power -2.03 dBm REW 1.000 MHz
82,580 MKz 61160 M 1,000 MHz iz -50.10dBm E 13, 82,580 MKz 61160 M 1,000 MHz iz -55.62 dBm - -13.
-62.160 MHz 41,840 MHz 1,000 MHz 6.86292 GHz 5933 dBm -53.7 dB A13.7dB -62.160 MHz 41,840 MHz 1,000 MHz 6.94292 GHz 55,72 dBm -53.68 dB -13.68 dB
41440 Mz 21.720 MHz 1.000 MHz 6.88364 GHz -55.50 dBm -49.87 dB -21.87dB 41440 Mz 21.720 MHz 1.000 MHz 6.96762 GHz -46.30 dBm -34.26 dB -17.89 dB
-21.720 MiHz -20.720 MHz 1,000 MHz 6.90336 GHz -47.47 dBm -41.84.dB 21.84d8 -21.720 MiHz -20.720 MHz 1,000 MHz 6.98336 GHz -40.46 dBm -38.43dB -1843d8
20,720 Mz 21.720 MHz 1,000 MHz 6.94664 GHz -48.04 dBm -4241dB -241d8 20720 MHz 21.720 MHz 1,000 MHz 7.02664 GHz -40.68 dBm -38.65 dB -18.65 dB
21.720 MHz. 41440 MHz 1,000 MHz 6.966 36 GHz -55.90 dBm -50.27 dB -22.27dB 21.720 MHz. 41440 MHz 1,000 MHz 1.03989 GHz -45.42 dBm -43.39 d8 -18.04 dB
41,450 Mtz 62160 MHz 1,000 Mz 6.98708 GHz 5883 dBm -5321dB 1321dB 41,450 Mtz 62160 MHz 1,000 Mz 7.06708 GHz 56.48 dBm -54.45d8 144548
62.160 MH:z 82880 MHz 1,000 MHz 6.98757 GHz -58.78 dBm -53.15dB -13.15d8 62.160 MH:z 82880 MHz 1,000 MHz 1.06724 GHz -56.62 dBm -54.59 dB -14.59 dB
ey T ety i SRR
03:56:53 B 01/26/2024 04:00:51 B 01/26/2024

Plot on Channel 7085 MHz

&
Ref Level 20,00 dBm  Offset 22.25 dB Mode FFT s6L
Count 100/100
' Spectrum Emission Mask 1Rm Avg
Lt Ches
1048520
i ——
|
| \
| |
EM AIMIT_002_REL 0. . I
(CF7.085 G 007 pts 664 MHz/ Span 166.4 MHz
2 Result Summary
Sub Block A Center 7.08 GHz Peak Power -2.30dBm REW 1.000 MHz
-83.200 MKz 62,400 MHz 1,000 MHz L iz -56.55 dBm E 14,
62,100 MHz -41.600 MHz 1,000 MHz 7.02268 GHz -56.72 dBm -54.42 dB ‘144248
41,600 Mz 21.800 MHz 1.000 MHz 7.05031 GHz 4632 dBm 44, -18.80dB
-21.800 MHz 20,800 MHz 1,000 MHz 7.06328 GHz -41.50 dBm -39.59dB -1959d8
20,800 MKz 21.800 MHz 1,000 MHz 110672 GHz -40.95 dBm - 18,64 dB
21.800 Mz 41.600 MHz 1,000 MHz 1.12003 GHz -45.47 dBm -43.16 dB -17.81 dB
41,600 Mtz 62400 MHz 1000 MHz 714732 GHz 5678 dBm 5447 dB 144748
62400 MHz £3.200 MHz 1,000 MHz 114748 GHz -56.77 dBm -54.47 dB -14.47 dB

a0z
Read T
- [ 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325I

EUT Mode :

802.11be EHT80 Full RU

Plot on Channel 5985 MHz

MultiView Spectr

Plot on Channel 6225 MHz

Ref Level 20,00 dBm  Offset 22,06 0B Mode FFT s6L Ref Level 20,00 dBm  Offset 2205 B Mode FFT s6L
Count 100/100 Count 100/100
it Ches! Fhss it Ches! #pss
104B520 104BEE2%
0. 0.
]
| ! | [
! | | \
J ﬂ | |
X A COMIT_002_REL } :
(CF 5.985 GHr 1001 pts 33.15 e/ pon 33152 MHz | |CF6.225 GRe 007 pts 5 M/ pon 328.95 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 5.99 GHz Peak Power -3.85 dBm REW 1.000 MHz Sub Block A Center 6.22 GHz Peak Power -3.73 dBm REW 1.000 MHz

~165.760 MHz 174320 MHz 1,000 MKz iz 5812 dBm 14, 161,480 MHz 173360 MHz 1,000 MHz iz -57.00 dBm - 13,

-124.320 MHz -82.880 MHz 1,000 Mz 5.86085 GHz 5816 dBm -54.30dB -14.30dB -123.360 MHz -82.240 MHz 1,000 MHz 6.10180 GHz 57.01 dBm -53.29d8 -13.29dB
-82.880 MHz 42400 MHz 1,000 MHz 5.91057 GHz -48.47 dBm -44.62 dB -1827d8 -82.240 MHz 42,120 MHz 1,000 MHz 6.14358 GHz -50.22 dBm -46.50 dB -1863dB
-42.440 MHz 41440 MHz 1,000 MHz 5.54273 GHz -43.25dBm -39.39dB -1939d8 42120 MHz 41120 MHz 1,000 MHz 6.18305 GHz -4253dBm -38.80 dB -1880dB
41440 MHz 42,440 MHz 1,000 MHz 6.027 27 GHz -43.23 dBm -39.37 dB <1937 dB #1120 MHz 42120 MHz 1,000 MHz 6.26695 GHz -41.37 dBm -37.65 dB -17.65dB
42440 MHz 82,880 MHz 1,000 MHz 6.06108 GHz -50.21 dl -46.36 dB -19.68 dB 42120 MHz 82240 MHz 1,000 MHz 6.30149 GHz -48.55 dBm -34.83 dB -17.95dB
51880 MHiz 124320 MHz 1,000 Mz 6.10915GHz 5948 dBm 55.62dB 5.62dB 52.280 Mz 123360 MHz 1,000 Mz 634820 GHz 57.62dBm -5389dB 138948
124320 MHz 165.760 MHz 1.000 Mtz 6.10949 GHz -59.41 dBm -55.56 dB 15.56 dB 123360 MHz 164,480 MHz 1,000 MHz 6.34852 GHz -51.75 dBm -54.02 d8 14.02 dB

ey T weety [ e
04:23:45 B 01/26/202¢ 04:27:56 B 01/26/2024
| ]
Ref Level 20,00 dBm  Offset 21,68 4B Mode FFT s6L Ref Level 20,00 dBm  Offset 2202 B Mode FFT st
Count 100/100 Count 100/100
it Ches! #pss it Ches! #pss
104B520 104BEE2%
0. 0.
t D — 1
\ \ |
l | '\
T
: nan | \
_ £ “LIT_002_REL 0 [ 1
(CF6.385 GHr 007 pts 33,02 MHz/ pon 330.24 MHz | |CF 6,465 GRe 007 pts 33,02 WA/ Span 330.24 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.38 GHz Peak Power -3.63 dBm REW 1.000 MHz Sub Block A Center 6.46 GHz Peak Power -5.63 dBm REW 1.000 MHz

165120 MHz 173840 MHz 1,000 MHz iz -56.89 dBm - 13, 165120 MHz 173840 MHz 1,000 MHz iz -58.28 dBm - -1

-123.840 MHz -82.560 MHz 1,000 MHz 6.26133 GHz -56.83 dBm -53.20dB -13.20dB -123.840 MHz -82.560 MHz 1,000 MHz 6.34133 GHz -58.21 dBm -52.57dB 1257 d8B
-82.560 MHz -42.280 MHz 1.000 MHz 6.30261 GHz -49.60 dBm -45.97 dB -17.97dB -82.560 MHz -42.280 MHz 1.000 MHz 6.38261 GHz -52.89 dBm
42280 MHz 41280 MHz 1,000 MHz 6.34289 GHz 4272 dBm -39.10dB -19.10d8 42280 MHz 41280 MHz 1,000 MHz 6.42289 GHz -46.38 dBm
41.280 MHz 42,280 MHz 1,000 MHz 6.42711 GHz -4251 dBm -38.88 dB -18.88 dB 41.280 MHz 42280 MHz 1,000 MHz 6.50711 GHz -46.79 dBm
42.280 MHz 82560 Mz 1,000 Mz 6.461 78 GHz -49.91 dBm -46.28 dB -19.41d8 42.280 MHz 82560 MHz 1,000 Mz 6.50745 GHz -47.58 dBm
52560 Mz 123840 MHz 1,000 Mz 6.50867 GHz 5834 dBm 5471dB 471 dl 52560 Mz 123840 MHz 1,000 Mz 658867 GHz 60.16 dBm

123840 MHz 165.120 MHz 1,000 MHz 6.50901 GHz -58.53 dBm -54.91 dB 14.91 dB 123840 MHz 165.120 MHz 1,000 MHz 6.58901 GHz -60.13 dBm

04:33:06 BM 01/26/2024
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swamranas. FCC RADIO TEST REPORT Report No. : FR3N2325I

Plot on Channel 6545 MHz Plot on Channel 6625 MHz

£ £
o X

Ref Level 2000 dBm  Offset 22.18.dB Mode FFT SGL Ref Level 2000 dBm  Offset 22.25dB Mode FFT SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Avg [l Spectrum Emission Mask 1Rm Avg
Limit Che #hss Limit Che #hss
104pE20 10apf20
o o —

i i FL0 T 0 OMIT_002_REL - ——

F 6545 G 007 pts 33,02 MHz/ pon 330,24 MHz | |CF6.625 GRe 007 pts 33,02 WA/ Span 330.24 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.54 GHz Peak Power -5.42 dBm REW 1.000 MHz Sub Block A Center 6.63 GHz Peak Power -3.57 dBm REW 1.000 MHz
165120 MHz 173840 MHz 1,000 MHz iz -568.05 dBm E 12, 165120 MHz 173840 MHz 1,000 MHz iz -54.76 dBm 51, .
-123.840 MHz -82.560 MHz 1,000 MHz 6.42133 GHz -58.08 dBm -52.66 dB. 1266 dB -123.840 MHz -82.560 MHz 1,000 MHz 6.50133 GHz 54.78 dBm -51.21.d8 -11.21d8
-82.560 MHz 12280 MHz 1.000 MHz 6.46360 GHz -53.58 dBm -48.16 dB. -20.36 dB -82.560 MHz -42.280 MHz 1.000 MHz 6.54294 GHz -47.71 dBm -34.14 dB -16.20 dB
42280 MHz 41280 MHz 1,000 MHz 6.50289 GHz -46.74 dBm -41.32dB 2132d8 42280 MHz 41280 MHz 1,000 MHz 6.58289 GHz -40.64 dBm -37.07dB
41.280 MHz 42280 MHz 1,000 MHz 6.58711 GHz -46.80 dBm -41.38 dB -21.38dB 41.280 MHz 42,280 MHz 1,000 MHz 6.66711 GHz -39.09 dBm -35.51 dB
42 280 MHz 82560 MHz 1,000 MHz 6.58745 GHz -47.46 dBm -42.05 dB -22.05d8 42 280 MHz 82560 MHz 1,000 MHz 6.68659 GHz -42.87 dBm -39.30 dB
52560 Mz 123840 MHz 1,000 Mz 6.66867 GHz 6033 dBm -5492dB -1492dB 52560 Mz 123840 MHz 1,000 Mz 6.74867 GHz 5784 dBm -5427d8
123840 MHz 165.120 MHz 1,000 MHz 6.67000 GHz -60.37 dBm -54.95 dB -14.95d8 123840 MHz 165.120 MHz 1,000 MHz 6.74901 GHz -51.83 dBm -54.26 dB
e DS wee
04:41:00 B 01/26/202¢ 04:47:43 BM 01/26/2024
o o
L] X
s | |
Ref Level 20,00 dBm  Offset 22,28 4B Mode FFT s6L Ref Level 20,00 dBm  Offset 22.24 0B Mode FFT st
Count 100/100 Count 100/100
it Ches! #pss it Ches! #pss
104B520 104BEE2%
0. 0.
—— o

0 OMIT_002_REL < —— e 00 OMET_002_REL D — = ———
(CF6.705 G 007 pts 33,02 MHz/ pon 330.24 MHz | |CF6.785 GRe 007 pts 3395 MAy/ Span 331,52 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.71GHz Peak Power -3.74 dBm REW 1.000 MHz Sub Block A Center 6.79 GHz Peak Power -3.58 dBm REW 1.000 MHz
165120 MHz 173840 MHz 1,000 MHz iz -55.52 dBm E -1, ~165.760 MHz 174320 MHz 1,000 MHz iz -55.30 dBm -5l .
-123.840 MHz -82.560 MHz 1,000 MHz 6.58133 GHz -55.47 dBm -51.73 dB -11.73dB -124.320 MHz -82.880 MHz 1,000 MHz 6.66085 GHz 55,25 dBm -51.67dB -11.67 dB
-82.560 MHz -42.280 MHz 1.000 MHz 6.65067 GHz -41.60 dBm -37.86 dB. -15.48 dB -82.880 MHz 42,440 MHz 1.000 MHz 6.73046 GHz -39.68 dBm -36.10 dB -13.72d8
42280 MHz 41280 MHz 1,000 MHz 6.66289 GHz -39.53 dBm -35.79dB -1580d8 -42.440 MHz 41440 MHz 1,000 MHz 6.74273 GHz -37.89dBm -34.31dB
#1280 MHz 42280 MHz 1,000 MHz 6.74711 GHz -38.07 dBm -34.33 dB <1433 dB 41440 MHz 42440 MHz 1,000 MHz 6.82727 GHz -31.76 dBm -34.18 dB
42 280 MHz 82560 MHz 1,000 MHz 6.77881 GHz -44.45 dBm -40.71 dB -14.43 dB 42440 MHz 82,880 MHz 1,000 MHz 6.85213 GHz -42.35 dBm -38.76 dB
52560 Mz 123840 MHz 1,000 Mz 6.82867 GHz 5677 dBm 5303 dB 1303 dB 51880 MHiz 124320 MHz 1,000 Mz 690915 GHz 56.49 dBm -5291dB
123840 MHz 165.120 MHz 1,000 MHz 6.82901 GHz -56.91 dBm -53.17dB -13.17d8 124320 MHz 165.760 MHz 1,000 MHz 6.91015 GHz -56.49 dBm -52.91 d8
ey D weety
04:53:58 B 01/26/2024 05:27:41 MM 01/30/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325I

Plot on Channel 6865 MHz

Plot on Channel 6945 MHz

Ref Level 20,00 dBm  Offset 22,19 4B Mode FFT s6L Ref Level 20,00 dBm  Offset 22.32 0B Mode FFT st
Count 100/100 Count 100/100
it Ches! #pss it Ches! #pss
104B520 104BEE2%
0. —— 0.
/
j‘ ‘i I |
|
! |
T y —— =
R M 007 | — — M AHMIT_002_REL O — - = -
(CF 6.865 Gz 007 pts S WA/ pon 328.98 MHz | |CF 6,945 GRe 007 pts 34,69 MAy/ Span 346,88 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.87 GHz Peak Power -3.30dBm REW 1.000 MHz Sub Block A Center 6.95 GHz Peak Power -2.12 dBm REW 1.000 MHz
164,480 MHz 173360 MHz 1,000 MHz iz . . 1. 173,480 MHz -130.080 MHz 1,000 MHz iz . 51,
123360 MHz -82.240 MHz 1,000 MHz 6.74180 GHz -54.99 dBm -51.69 dI -11.69dl 130.080 MHz -86.720 MHz 1,000 MHz 6.81509 GHz 53,56 dBm -5145dl
-82.240 MHz 42120 MHz 1.000 MHz 6.80857 GHz -38.61 dBm -35.31dB -1247dB -86.720 MHz 14,360 MHz 1.000 MHz 6.88866 GHz -35.23 dBm -33.12d8
42120 MHz 41120 MHz 1,000 MHz 6.82305 GHz -36.03 dBm -3273dB 1273 dl 44360 MHz 43360 MHz 1,000 MHz 6.90089 GHz -33.27dBm -31.15dB
41120 MHz 42120 MHz 1,000 MHz 6.90695 GHz -35.27 dBm 1.98 dB. -11.98 dB 43.360 MHz 44360 MHz 1,000 MHz 6.98911 GHz -33.31 dBm 31.19d8
42120 MHz 82240 MHz 1,000 MHz 6.93195 GHz -39.92 dBm -36.62 dB -11.66 dB 44360 MHz 86720 MHz 1,000 MHz 1.00898 GHz -36.84 dBm 34.72dB
52.280 Mz 123360 MHz 1,000 Mz 6.96188 GHz 4685 dBm 4355dB 1129dB 56720 MHiz T30.080 WHz 1,000 Mz 7.04161 GHz -45.02 dBm 4291d8
123360 MHz 164,480 MHz 1,000 MHz 6.98852 GHz -55.69 dBm 52.40 dB -12.80dB 130080 MHz 173.440 MHz 1,000 MHz 1.07525 GHz -55.56 dBm -53.45d8
fesy ’ ety
08:32:03 MM 01/30/2024 05:37:16 MM 01/30/2024
Ref Level 20,00 dBm  Offset 22,49 0B Mode FFT s6L
Count 100/100
it Ches!
104B520
0.
e
| |
| |
£ AMIT_002_REL 0 " i S
7025 6 007 pts 2 M/ Span 352.0 MHz
2 Result Summary
Sub Block A Center 7.03 GHz Peak Power -2.36 dBm REW 1.000 MHz
176.000 MHz 132,000 MHz 1,000 MHz iz -54.36 dBm X
132,000 MHz 88,000 MHz 1,000 MHz 6.89318 GHz -54.25 dBm -11.89dB
-88.000 MHz -45.000 MHz 1.000 MHz 6.97031 GHz -35.64 dBm -11.49dB
-45.000 MHz 414,000 MHz 1,000 MHz 6.98025 GHz -34.20 dBm -T84d8
44000 MHz 45,000 MHz 1,000 MHz 1.06375 GHz -33.44 dBm -11.08 dB
45000 MHz £8.000 MHz 1,000 MHz 1.08391 GHz -37.01 dBm <1095 dB
BB.00D MHz 32000 Mz 1000 MHz 712162 GHz 4459 dBm 19T dB
132,000 MHz 176.000 MHz 1,000 MHz 1.15753 GHz -55.58 dBm -13.22 dB

05:46:07 MM 01/30/2024

o 04019
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swamranas. FCC RADIO TEST REPORT Report No. : FR3N2325I

EUT Mode 802.11be EHT80 Puncture 20RU1

Plot on Channel 6385 MHz Plot on Channel 6785 MHz

Reflovel 2000d8m  Offsct 218808 Mode FFT s6L Reflovel 2000d8m  Offsct 220008 Mode FFT s6L
Count 100/100
1 Spectrum Emission Mas} 1 Spectrum Emission Mask
Uimit Ches) PASS Uimit Ches) oSS
10 P<200 10. <200
o o
il i
\' | ]
J | | |
I T
| | ] |
| _/ |
£ ooz o 0 BMIT-00 —
|CF 6.385 GHz 1001 pts. 33.02 MHz/ pan 330.24 MHz | | CF 6.785 Gz 1001 pts 33.15 MHz/ span 331.52 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.38GHz Peak Power 3.94 diim RBW 1,000 MHz Sub Block A Center 6.79 GHz Pesk Power 3.0 dBm REW 1,000 Mz
-165.120 Mz 123880 WiHz 1,000 Mz iz -58.97 dBm - 15, -165.760 Mz 124320 MHz 1,000 MHz iz - X
123840 Miz 82560 MHz 1000 Mz 6.26133 GHz -59.04 dBm -55.11dB 151148 124320 Miz 82880 MHz 1000 MHz 6.66085 GHz -58.45dBm -54.75 dB 147548
-B1.560 MHz 42.280 MHz 1.000 Mz 634255 GHz -48.25 dBm -4431 dB -24.31d8 -51.880 MHz 42440 MHz 1000 MHz 6.73775 GHz -45.79 dBm -42.09 8 21.16d8
-42.280 MHz 41280 MHz 1.000 MHz 6.34289 GHz -48.05 dBm -44.11dB 241148 42340 MHz 41440 MHz 1000 MHiz 674273 GHz -44.93 dBm 412348 21.23dB
41280 MHz 42280 Mz 1000 Mz 6.42711 GHz 4368 dBm -39.74 dB -19.74dB 41440 MHz 42.440 WHz 1,000 MHz 6.82727 GHz 39,57 dBm -35.87 dB 1587 dB
42280 MHz 82560 MHz 1000 MHiz 6.42745 GHz -43.86 dBm -39.92 dB -19.92dB 42440 MHz 82.880 MHz 1,000 MHz 6.82860 GHz -39.48 dBm -35.77 dB -15.58 dB
BL560 MHz 123840 WHz 1,000 Mz 650867 GHz 5958 dBm -55.65 dB. -1565dB BL880 MHz 124320 MHz 1.000 MHz 690915 GHz 5837 dBm -54.67dB 1467dB
123340 Mz 165,120 Mtz 1,000 MHz 6.51066 GHz -60.12 dBm -56.18 dB -16.18 dB 124320 Mz 165,760 MHz 1,000 Mz 6.91048 GHz -58.44 dBm -54.74 dB 14748
Y 1T =y Ly 4
04:31:49 PM  02/02/2024 05:11:46 PM  02/02/2024

Plot on Channel 6865 MHz Plot on Channel 7025 MHz

Reflovel 2000d8m  Offsct 221948 Mode FFT Reflovel 2000d8m  Offsct 220908 Mode FF1 sl
Caunt 100/100
Uimit Ches) oSS Uimit Ches) oSS
10 P<200 10. <200
o o
———— i
lr | al
| | ; | }
| [ |
t = T
FMIM £ B i e L M U002 REL .
|CF 6,885 GHz 1001 pts .9 MHz/ pan 328.96 MHz | | CF 7.025 Gz 1001 pts .2 MHz/ Span 352.0 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.87GHz Pesk Power 337 diim RBW 1,000 MHz Sub Block A Center 7.03 GHz Pesk Power 257 dBm REW 1,000 MHz
164480 Mz 123360 MHz 1,000 MHz iz -58.21 dBm - 14, 176000 Mz -132.000 MHz 1,000 MHz iz -56.52 dBm - BEL
121360 Miz 82200 MHz 1000 MHz 674180 GHz 5832 dBm -54.95 dB -14.95d8 ~131.000 Miz -88.000 MHz 1000 MHz 6.89318 GHz 56,61 dBm -54.04 dB -14.04 dB
-51.240 MHz 42,120 MHz 1000 MHz 6.82239 GHz 4246 dBm -39.09dB -19.03dB -B8.000 MHz -45.000 MHz 1000 MHz 6.97771 GHz -41.40 dBm -38.83d8 -18.43 dB
42120 MHz 41120 MHz 1000 MHiz 6.82305 GHz 4242 dBm -39.05dB 180548 -45.000 MHz 44,000 MHz 1000 MHiz 6.98025 GHz -40.85 dBm 3828 d8 1828 d8
41120 Miz 42,120 MHz 1,000 MHz 6.90695 GHz 36,43 dBm -33.05dB 130548 4,000 MHz 45,000 MHz 1,000 Miz 7.06975 GHz 3559 dBm -33.03d8 13038
42120 MHz 82240 MHz 1000 MHz 6.90860 GHz -36.75 dBm 3338 dB 131248 45,000 MHz 88.000 MHz 1,000 MHz 7.07300 GHz -35.62 dBm -33.05 dB 1252 d8
61220 MHz 123360 WHz 1,000 MHz 6.98820 GHz 5754 dBm 5457 dB -1457dB B8.000 MHz 132000 MHz 1.000 MHz 7.15682 GHz 57.44 dBm -5488d8 1488 dB
123360 Mz 164,480 MHz 1,000 MHz 6.98885 GHz -57.88 dBm -5451 dB 1451 dB 132000 MiHz 176,000 Mtz 1,000 Mz 7.15718 GHz -57.31 dBm -54.74d8 1474 d8

oo NN U
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325I

EUT Mode

802.11be EHT80 Puncture 20RU2

Plot on Channel 6225 MHz

Plot on Channel 6705 MHz

Reflovel 2000d8m  Offsct 220508 Mode FFT s6L Reflovel 2000d8m  Offsct 220808 Mode FFT s6L
Count 100/100
Uimit Ches) PASS Uimit Ches) oSS
10 P<200 10. P<200
o o
Y - [ | —
I \ L
] | [ 1
I - ‘ \ —/
£ EMIT_002_REL D T 50 BMIT-002RELO
|CF 6.225 GHz. 1001 pts. .9 MHz/ pan 328.96 MHz | | CF 6.705 Gz 1001 pts 33.02 MHz/ span 330.24 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.22GHz Peak Power 4.28 diim RBW 1,000 MHz Sub Block A Center 6.71GH: Pesk Power 384 dBm REW 1,000 Mz
None| None|
164480 Mz 123360 MHz 1,000 Mz X 14, -165.120 Mz 123880 WiHz 1,000 MHz iz 62 dBm
-123.360 Miz 82200 MHz 1000 Mz 6.101 80 GHz 58,48 dBm 141948 123840 Miz 82560 MHz 1000 MHz 658133 GHz 56,66 dBm
-51.240 MHz 42,120 MHz 1.000 Mz 6.14292 GHz -50.34 dBm -18.06dB -B1.560 MHz 42.280 MHz 1000 MHz 6.62261 GHz 50.15 dBm
42120 MHz 41120 MHz 1,000 MHz 6.18305 GHz 44,57 dBm 20.29d8 -42.280 MHz 41280 MHz 1000 MHiz 6.66289 GHz -44.26 dBm
41120 Miz 42,120 MHz 1,000 MHz 626695 GHz 4580 dBm 21.52d8 41280 MHz 42280 WHz 1,000 MHz 6.74711 GHz 44,69 dBm
42120 MHz 82.240 Mz 1.000 MHz 630708 GHz -51.95 dBm 42.280 MHz 2560 MHz 1.000 MHz 6.78739 GHz -4857 dBm
82240 MHz 123360 MHz 1,000 MHz 634820 GHz 5826 dBm 52560 MHz 123840 MHz 1,000 MHz 6.82867 GHz 57.37 dBm
123360 Mz 164,480 MHz 1,000 MHz 634852 GHz -58.10 dBm 123880 Mz 165120 MHz 1,000 Mz 6.83264 GHz -58.17 dBm
Ready W
04:10:30 PM  02/02/2024 05:03:15 PM  02/02/2024
Ref Level 2000 dBm  Offset 22.05dB Mode FFT SGL Ref Level 2000 dBm  Offset 22.28.dB Mode FFT SGL
Count 100/100 Count 100/100
Limit Ches PRsS Limit Ches
10aRE2 10aRE2
0 0
l 1 r‘ 1]
! ] |
| [ ] | A
| — T ‘ —7 T
GEM COMIT-002—REt ¢ T t GEM COMIT-002—REt ¢
— [ ——1 T~
6215 Gz 1001 pts 9 MiHe/ n 328,98 MHz | |CF 6.705 GHz 001 pts 33.02 M/ 330,24 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.22Ghz Peak Power 385 dBm REW 1,000 MHz Sub Block A Center 6.71GHz Pesk Power 3.3 dBm REW 1,000 Mz
None| None|
164480 Mz 123360 MHz 1,000 Mz iz -57.68 dBm . -165.120 Mz 123880 WiHz 1,000 MHz iz -56,02 dBm ]
-123.360 Miz 82200 MHz 1000 Mz 6.101 80 GHz -57.68 dBm -53.82dB 3.83 di 123840 Miz 82560 MHz 1000 MHz 658133 GHz 56,07 dBm 52.20 dB
-51.240 MHz 42,120 MHz 1.000 Mz 6.14292 GHz 4812 dBm -44.27dB 16.27 dB -B1.560 MHz 42,280 MHz 1000 MHz 6.62624 GHz -47.38 dBm .50 dB
42120 MHz 41120 MHz 1,000 MHz 6.18305 GHz 44,60 dBm -40.75 dB .75 df -41.280 MHz 41280 MHz 1,000 MHz 6.66289 GHz -44.80 dBm -40.92 B
41120 MHz 42,120 MHz 1.000 MHz 6.26695 GHz -44.68 dBm -40.82 dB -20.82 dB 41.280 MHz 42280 MHz 1,000 MHz 6.74711 GHz -44.01 dBm -40.14 dB
42120 Mitz £2.240 MHz 1,000 Mz 630642 GHz -51.85 dBm -48.00 dB -20.13dB 42280 MHz 82560 MHz 1,000 Mtz 6.78540 GHz -49.54 dBm -45.66 dB
2240 Mz 123,360 MHz 1,000 Mtz 634820 GHz 5855 dBm 54,69 dB 1469 dB BL560 Mz 123,840 MHz 1,000 MHz 6.82867 GHz 58.42 dBm 5455 dB
123360 Mz 164,480 Mtz 1,000 Mtz 634852 GHz -58.58 dBm 54.72 dB -14.72dB 123840 Mz 165120 MHz 1,000 Mtz 6.82901 GHz -58.39 dBm -54.51 dB
poaty [ |
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325I

EUT Mode

802.11be EHT80 Puncture 20RU8

Plot on Channel 5985 MHz

Plot on Channel 6465 MHz

Reflovel 2000d8m  Offsct 220608 Mode T s6L Reflovel 2000d8m  Offsct 220208 Mode FFT s6L
Count 100/100
1 Spectrum Emission Mas} 1 Spectrum Emission Mask
Uimit Ches) PASS Uimit Ches) oSS
10 P<200 10. <200
o o
| I
; | ! .
J ' ; ‘
W HNIT_002_KELD ] == i Tili_ooz_teL_o T =
|CF 5.985 GHz 1001 pts. 33.15 MHz/ pan 331.52 MHz | | CF 6.465 Gz 1001 pts 33.02 MHz/ span 330.24 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 5.99 GHz Peak Power 4.39 diim RBW 1,000 MHz Sub Block A Center 6.46 GHz Pesk Power 6,06 dBm REW 1,000 Mz
-165.760 Mz 124320 MHz 1,000 Mz iz I . 165.120 Mz 123880 WiHz 1,000 MHz . 1
124320 Miz 82880 MHz 1000 Mz 5.86085 GHz -59.81 dBm -55.42 154248 121840 Miz 82560 MHz 1000 MHz 634133 GHz 5351 dBm 5345 d 134548
-51.880 MHz 42440 MHz 1.000 Mz 5.94239 GHz 4569 dBm -41.30 dB 21304l -B1.560 MHz 42,280 MHz 1000 MHz 6. GHz -47.83 dBm -41.87d8 21.87d8
42340 MHz 41440 MHz 1.000 MHz 5.94273 GHz 4525 dBm -40.90 df 20,50 dB -42.280 MHz 41280 MHz 1000 MHiz 6.42289 GHz -47.22 dBm A1.16d8 21.16dB
41440 MHz 42440 Mz 1000 Mz 6.02727 GHz 4935 dBm -44.96 dB 2496 dB 41280 MHz 42280 Mz 1,000 MHz 650711 GHz 52,78 dBm 4672 dB 26.72dB
42440 MHz 82880 MHz 1000 MHiz 6.02761 GHz 49,62 dBm -45.23 dB 2B5.8dB 42.280 MHz 82.560 MHz 1,000 MHz 654733 GHz 58.76 dBm 52.70 dB 24.70 dB
61880 MHz 124320 WHz 1,000 Mz 610915 GHz 6051 dBm 56.13dB 1613 dB BLS60 MHz 123,340 WHz 1.000 MHz 658867 GHz 61.24 dBm 55.19dB A1519dB
124320 Mz 165,760 MHz 1,000 MHz 6.10949 GHz -60.56 dBm -56.18 dB 16,18 dB 123840 Mz 165,120 Mtz 1,000 Mz 6.58901 GHz -61.21 dBm -55.15 d 15.15d8
weoty s U e
03:54:23 PM  02/02/2024 04:37:45 PM  02/02/2024
Reflovel 2000d8m  Offsct 221848 Mode T Reflovel 2000d8m  Offsct 220548 Mode FFT sl
Caunt 100/100
Uimit Ches) oSS Uimit Ches) oSS
10 P<200 10. <200
o o
= . - ﬁ’*v —
I
[‘ ‘I | ‘I
T T T
. | |
M TIRIT_002_REL 0 i - M CHMIT_002_REL DT ] =
|_UMIT_002_REL | \ o N
|CF 6.545 GHz 1001 pts 33.02 MHz/ pan 330.24 MHz | | CF 6.625 Gz 1001 pts 33.02 MHz/ Span 330.24 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.54 GHz Pesk Power -5.95 diim RBW 1,000 MHz Sub Block A Center 663 GHz Pek Power 4,28 dBm REW 1,000 MHz
iz . : 123880 WiHz iz ; - .
6.42133 GHz 5939 dBm -53.45dB 134548 121840 Miz 82560 MHz 1000 MHz 650133 GHz -58.10dBm -53.83d8 1383 dB
-B1.560 MHz 42.280 MHz 1000 MHz 6.46756 GHz -55.66 dBm -49.71 dB 2704l -B1.560 MHz 42.280 MHz 1000 MHz 654888 GHz -50.58 dBm -46.30 dB -19.56 dB
-42.280 MHz 41280 MHz 1000 MHiz 6.50289 GHz 4791 dBm -41.96 dB 21.96 dB -42.280 MHz 41280 MHz 1000 MHiz 6.58283 GHz 44,48 dBm -40.20 dB 2020 dB
41280 MHz 42280 Mz 1000 MHz 658711 GHz 5331 dBm 4736 dB 27.36dB 41280 MHz 42280 WHz 1,000 MHz 6.66711 GHz -47.30 dBm -43.02d8 -23.02d8
42280 MHz 82560 MHz 1000 MHz 6.62739 GHz -58.81 dBm 52.86 dB 24868 42.280 MHz 82.560 MHz 1,000 MHz 6.66745 GHz -47.44 dBm 4316 dB -B.16d8
BL560 MHz 123840 WHz 1,000 MHz 6.66867 GHz 6124 dim 55.29 dB 1529dB BLS60 MHz 123,340 WHz 1.000 MHz 6.74867 GHz 58.97 dBm 55.69 dB 15,69 dB
123340 Mz 165,120 Mtz 1,000 MHz 6.67099 GHz -61.22 dBm -55.27 dB -15.27d8 123340 Mz 165,120 Mtz 1,000 MHz 6.75165 GHz -59.92 dBm 55.64 di 15.64 dB
weoty T ety NN 00
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swamranas. FCC RADIO TEST REPORT Report No. : FR3N2325I

Plot on Channel 6945 MHz

RefLevel 20,00dBm  Offset 22,32 dB Mode FFT s6L

Count 100/100
it Ches! #pss
10apf20
0.
|
I |
M AIMIT 002 REL et '
F6.945 GHr 007 pts 34,68 MHz/ pon 346,88 MHz
2 Result Summary
Sub Block A Center 6.95 GHz Peak Power -2.40 dBm REW 1.000 MHz
None

173,480 MHz 130.080 MHz 1,000 MHz iz 5512 dBm -52. 12,

-130.080 MHz -86.720 MHz 1,000 MHz 6.81509 GHz -55.28 dBm -52.88 dB -12.88dB
86720 MHz 44360 MHz 1,000 MHz 6.89977 GHz -36.11 dBm -33.71dB -1358dB
-44.360 MHz 43360 MHz 1,000 MHz 89 -3592dBm -33152dB 135248
43360 MHz 44360 MHz 1,000 MHz -39.86 dBm -37.46 dB -17.46 dB
44360 MHz 86720 MHz 1,000 MHz 6.98953 GHz -40.00 dBm -31.60 dB -17.60 dB
B6.720 Mz T30.080 Mz 1000 Mz 7.07491 GHz 5767 dBm 55.27dB A15.27dB
130080 MHz 173.440 MHz 1.000 MHz 1.07525 GHz -57.74 dBm -55.33 dB <1533 dB
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swamranas. FCC RADIO TEST REPORT Report No. : FR3N2325I

EUT Mode : 802.11be EHT160 Full RU

Plot on Channel 6025 MHz Plot on Channel 6185 MHz

MultiView Spectr

RefLevel 20,00dBm  Offset 2226 dB Mode FFT s6L RefLevel 20,00dBm  Offset 2235 dB Mode FFT s6L
Count 100/100 Count 100/100

1 Specrum Emission Ma: 1 Specrum Emission Mask 1Ran Avg
Limit Chs) Fhss Limit Chs) #hss

10 4R 108k

o o

£ M 002 REL D

CF6.025 G 2i2pts 12115 M/ Span 121152 GHz | | 6,185 GHz 080 pts 1078 MR/ Spon 1,073 04 GAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.03 GHz Peak Power -1.28 dBm REW  2.000 MHz Sub Block A Center 6.18 GHz Peak Power -1.35 dBm REW 2.000 MHz
605760 MHz 454320 MHz 2,000 MHz iz .71 dBm -59. 19, 538,520 MHz 404640 MHz 2,000 MHz iz -58.88 dBm 51 7.
451,320 MHz 202,380 MHz 2000 MHz 5.57118 GHz -60.79 dBm -59.51 dB -19.51dB 404 640 MHz 269,760 MHz 2000 MHz 5.78086 GHz 58,02 dBm -57.67 dB -17.67dB
-302.880 MHz -152.440 MHz 2,000 MHz 5.86905 GHz -37.10 dBm -35.82dB -15.66 dB -269.760 MHz -135.880 MHz 2,000 MHz 6.02848 GHz -37.14 dBm -35.79 dB -1458dB
-152.440 MHz -151.440 MHz 2,000 MHz 5.87306 GHz -37.99 dBm -36.71dB -1671dB -135.880 MHz 134880 MHz 2,000 MHz 6.04962 GHz -37.05dBm -35.71dB -1571d8
151440 MHz 152,440 MHz 2,000 MHz 6.17694 GHz -36.36 dBm -35.08 dB -15.08 dB 134,880 MHz 135,880 MHz 2,000 MHz 6.32038 GHz -32.86 dBm -31.51d8 -11.51d8
152440 MHz 302,880 MHz 2,000 MHz 6.17794 GHz -36.82 dBm -35.54 dB -15.54 dB 135,880 MHz 264.760 MHz 2,000 MHz 6.32138 GHz -32.90 dBm -31.55 dB -11.55dB
302880 MHz 454320 MHz 2,000 Mz 6ATT82GHz 594 dBm -58.16dB -1828dB 268,760 Mz 404640 MHz 2,000 MHz 656117 GHz 56.93 dBm -5558 dB REICTY
454320 MHz 605760 MHz 2,000 MHz 6.47982 GHz -59.42 dBm -58.14 dB -18.14 dB 404,640 MHz 539,520 MHz 2,000 MHz 6.60812 GHz -59.37 dBm -58.02 dB -18.02dB
ey N UL ey DN %07
08:56:10 AN 01/30/2024 10:00:33 MM 01/30/2024

Plot on Channel 6345 MHz Plot on Channel 6505 MHz

MultiView

RefLevel 20,00dBm  Offset 22,11 dB Mode FFT s6L RefLevel 20,00dBm  Offset 22,40 dB Mode FFT sGL

Court 100/100 Count 100/100
1 Specrum Emission Mask 1R Avg [l Spectrum Emission Mask 1R Avg
Limit Chs) #hss Limit Chs) #hss
10 4R 108k

0 . 0

B T 2 = 1 A < -

F6345 6Hr 21Bpts 121,73 MR] Span 121728 GHz | |GF 6,505 GHz 076 pts 107,52 e/ Span 1.075 2 6z

2 Result Summary 2 Result Summary

Sub Block A Center 6.34 GHz Peak Power -0.72 dBm REW  2.000 MHz Sub Block A Center 6.50 GHz Peak Power -2.53 dBm REW 2.000 MHz
608640 MHz 456,480 MHz 2,000 MHz iz -50.27 dBm - -18. 537,600 MHz ~403.200 MHz 2,000 MHz iz -58.54 dBm - -16.
-456.480 MHz 204320 MHz 2000 MHz 5.88302 GHz -59.17 dBm -58.45dB -1845dB -403.200 MHz 268,300 MHz 2000 MHz 6.10230 GHz -58.55 dBm -56.02 dB -16.02d8
-304.320 MHz -153.160 MHz 2000 MHz 6.18834 GHz -36.10dBm -35.38 dB -15.22dB -26B.800 MHz -135.400 MHz 2000 MHz 6.35104 GHz -40.62 dBm -38.09dB -17.00 dB
-153.160 MHz 152160 MHz 2,000 MHz 6.19234 GHz -36.36 dBm -35.64dB -1564dB “135.400 MHz -134.400 MHz 2,000 MHz 6.37010 GHz -41.41dBm -38.88 dB -1888d8
152160 MHz 153.160 MHz 2,000 MHz 6.49766 GHz -34.56 dBm - -13.84dB 134,400 MHz 135,400 MHz 2,000 MHz 6.63990 GHz -37.37 dBm -34.84 dB -14.84 dB
153.160 MHz 304320 MHz 2,000 MHz 6.50066 GHz -34.98 dBm -14.15d8 135,400 MHz 268,800 MHz 2,000 MHz 6.64190 GHz -37.41 dBm -34.88 dB
304320 MHz 456480 MHz 2,000 Mz 6.80098 GHz 5926 dBm -1855dB 68800 Mz 403200 MHz 2,000 Mz 6.90770 GHz 59,56 dBm -57.03dB
456,480 MHz 608,640 MHz 2,000 MHz 6.94813 GHz -59.09 dBm -58.38 dB -18.38dB 403.200 MHz 537.600 MHz 2,000 MHz 6.94581 GHz -58.1 dBm -56.18 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325I

Plot on Channel 6665 MHz

Plot on Channel 6825 MHz

Ref Level 20,00 dBm  Offset 22.71 dB Mode FFT s6L Ref Level 20,00 dBm  Offset 22.27 0B Mode FFT st
Count 100/100 Count 100/100
it Ches! #pss it Ches! s
104BEE2% 104BEE2%
i p— i —
|
T .
=1 7 .
EM LIMIT 002 REL O - EM LIMIT 002 REL O ™~
— R— - 1 _
(CF 6.665 G 1245 pts 12442 MR] Span 124416 GHz | | 6,825 GHz 270t 126,91 Miz/ Span 1.269 12 6Hz
2 Result Summary 2 Result Summary
Sub Block A Center 6.67 GHz Peak Power -0.26 dBm REW  2.000 MHz Sub Block A Center 6.83 GHz Peak Power -0.19 dBm REW 2.000 MHz
621,080 MHz 466560 MHz 2,000 MHz iz -51.88 dBm 51, 631,560 MHz 475900 MHz 2,000 MHz iz -55.52 dBm - -15.
-46B.560 MHz 311.000 MHz 2000 MHz 6.19894 GHz -57.89 dBm -51.63 dB 475,920 MHz 317.280 MHz 2000 MHz 6.34958 GHz 55,50 dBm -55.31 d8 -1531d8
-311.040 MHz -156.520 MHz 2000 MHz 6.50798 GHz -31.85dBm -31.59dB -317.280 MHz 153,640 MHz 2000 MHz 6.66486 GHz -31.70 dBm
-156.520 MHz 155520 MHz 2,000 MHz 6.50898 GHz -31.71dBm -31.45dB -158.640 MHz 158,640 MHz 2,000 MHz 6.66586 GHz -31.30dBm
155,520 MHz 156,520 Mz 2,000 MHz 6.82102 GHz -30.10 dBm 9.84 dB 158,640 MHz 159,640 Mz 2,000 MHz 6.98414 GHz -29.22 dBm
156.520 MHz 311.040 Mz 2,000 MHz 6.82202 GHz -30.17 dBm -29.91 dB 159,640 MHz 317.280 Mz 2,000 MHz 6.98514 GHz -29.55 dBm
311,040 MHz 466560 MHz 2,000 Mz 711701 GHz 5834 dBm 54.08 dB 317,260 MHz 475900 MHz 2,000 Mz 727632 GHz 5251 dBm
466,560 MHz 622,080 MHz 2,000 MHz 1.13206 GHz -55.89 dBm -55.64 dB 475920 MHz 634560 MHz 2,000 MHz 1.30142 GHz -54.60 dBm
fesy
10:26:59 A4 01/30/2024 10:32:08 MM 01/30/2024
Ref Level 20,00 dBm  Offset 2209 0B Mode FFT s6L
Count 100/100
it Ches!
104B520
0.
|
EM LIMIT 002 REL ¢ ~ .
(CF 6.985 G 270t 126,91 MR/ Span 126912 GHz
2 Result Summary
Sub Block A Center 6.99 GHz Peak Power -0.28 dBm REW  2.000 MHz
631,560 MHz 475900 MHz 2,000 MHz -56.09 dBm .
475,920 MHz 317.280 MHz 2000 MHz 6.50958 GHz -56.18 dBm -55.90 di -15.90dB
-317.280 MHz 153,640 MHz 2000 MHz 6.82486 GHz -29.20dBm -28.92 dB .92 di
-158.640 MHz 158,640 MHz 2000 MHz 6.82586 GH; -2837dBm -28.04 dI -8.04d8
158,640 MHz 159,640 MHz 2,000 MHz 114414 GHz -26.54 dBm -26.26 dB -6.26dB
158,640 MHz 317.280 MHz 2,000 MHz 114514 GHz -27.05 dBm -26.77 dB -6.77dB
317.280 Mz 475,920 MHz 2000 MHz 742728 GHz 5243 dBm 5214dB 146648
475920 MHz 634560 MHz 2,000 MHz 1.46142 GHz -56.02 dBm -55.73 dB 15.73 dB
N
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